
 

 

 

DOKUZ EYLÜL UNIVERSITY 

GRADUATE SCHOOL OF NATURAL AND APPLIED 

SCIENCES 
                                                                                             

        

 

 

 

 

MANAGEMENT OF PHOSPHORUS REMOVAL 

IN MUNICIPAL WASTEWATER TREATMENT 

PLANTS 
 

 

 

 

 

 

by 

Tolga TUNÇAL 
 

 

 

 

 

 

March, 2008 

İZMİR



 

 

 

                                                                                             

        

 
 

                                                                                             

        

MANAGEMENT OF PHOSPHORUS REMOVAL 

IN MUNICIPAL WASTEWATER TREATMENT 

PLANTS 
 

 

 

 

 

A Thesis Submitted to the 
[...]
 Soluble readily biodegradable COD released during endogenous decay 

 An external source including methanol and acetate 

 

 



43 

 

 

2.8 Historical Development of EBPR Treatment Plants 

 
Barnard developed the Bardenpho process in 1974. This process was including 

separate anoxic and aerobic tanks. The settled sludge was recycled to the anoxic 

reactor, and providing an additional recycle from the aerobic to the anoxic reactor for 

the return of nitrates. By this configuration, TN concentration of effluent decreased 

by additional denitrification. The basic process configuration used in EBPR consists 

of an anaerobic zone followed by an aerobic zone. Barnard (1974) was the first 

researcher to find out the need for an anaerobic contact between organic matter in the 

influent and activated sludge and as a result of this knowledge the Bardenpho process 

was developed in 1974 by Barnard. The A/O process is a patented version of 

Barnard’s findings by Air Products and Chemicals, Inc, and the main difference is 

the use of multiple-staged anaerobic and aerobic reactors. In these processes there is 

no nitrification, and the anaerobic retention time is 30 min to 1 h to provide the 

selective condition for biological phosphorus removal. The design aerobic SRT of 

these configurations varied from 2 to 4 d, depending on the temperature. A schematic 

view of Phoredox (A/O) configuration was depicted in Figure 2.9. 

 

 
Figure 2.9 Flow diagram of Phoredox (A/O) 

 

A process configuration for the utilization of EBPR was first reported by Levin 

and Shapiro (1965). It was proved that exposing the activated sludge to 

anaerobic/aerobic conditions resulted with selection of bacteria that could store 

excess amounts of P. However, the linkage between organic substrate storage and 

phosphorus release was not understood and the adverse effects of electron acceptors 

in the anaerobic zone was unknown. As a result of developments, a side stream 

process named PhoStrip, was used to accomplish P removal. This process combined 

biological and chemical removal of P.  



44 

 

 

 
Figure 2.10 Flow diagram of Phoredox (A/O) 

 

After pilot-plant and full-scale experimentation, Barnard combined the Phoredox 

concept with the MLE process at Klerksdorp, South Africa, in 1974. This resulted in 

the three-stage process called, and trademarked as “Anaerobic/ Anoxic/ Oxic”, or 

A2/O process which was later patented in the United States by Air Products and 

Chemicals, Inc. The proprietary A2 / O process is a modification of the A / O process 

and provides an anoxic zone for denitrification. The detention period in the anoxic 

zone is approximately 1 h. The anoxic zone is deficient in dissolved oxygen, but 

chemically bound oxygen in the form of nitrate or nitrite is introduced by recycling 

nitrate from the aerobic zone.  

 

Figure 2.11 Flow diagram of A2/O process 

 



45 

 

 

The Phoredox configuration was combined with the Bardenpho process and 

resulting new process was termed five-stage modified Bardenpho process capable of 

simultaneous biological N, P removal. The staging sequence and recycling methods 

are different from the A2 / O process. A second anoxic stage is provided for 

additional denitrification using nitrate produced in the aerobic stage as the electron 

acceptor, and the endogenous organic carbon as the electron donor. The purpose of 

final aerobic zone was striping residual nitrogen gas from solution and to minimize 

the possible release of P in the final sedimentation tanks. The process needs a longer 

SRT (10 to 20 days) than A2 / O process, and thus increases the carbon oxidation 

capability of the organisms.  

 

 
Figure 2.12 Flow diagram of the modified (five-stage) Bardenpho process 

Marais and his co-workers determined the adverse effects of electron acceptors 

entering to the anaerobic zone on the performance of EBPR process. They developed a 

modification of the three-stage Phoredox process that eliminated the recycle of nitrates 

in the RAS to the anaerobic zone. This process was named as the University of Cape 

Town (UCT) process. The UCT process was developed to minimize the electron 

acceptor input to the anaerobic zones of EBPR processes. The UCT process is similar to 

the A2 / O process with two exceptions. The return activated sludge is recycled to the 

anoxic stage instead of the aerobic stage, and the internal recycle is from the anoxic 

stage resulting in elimination of nitrate from the anaerobic stage, thereby improving the 

uptake of phosphorus in the anaerobic stage. The internal recycle feature provides 

increased organic utilization in the anaerobic stage. The mixed liquor from the anoxic 

stage contains substantial soluble substrate but negligible nitrate. The recycle of the 

anoxic mixed liquor provides almost optimal conditions for fermentation uptake in the 

anaerobic stage. Because the mixed liquor is at a lower concentration, the anaerobic 



46 

 

 

detention time must be longer than that used in the Phoredox process, and is in the range 

of 1 to 2 h. The anaerobic recycle rate is typically 2 times the influent flow rate. The 

UCT process was later modified to provide even better protection of the anaerobic zone 

from electron acceptors. The return activated sludge was directed to an anoxic reactor 

that did not receive internal nitrate recycle flow. The nitrate was reduced in this tank, and 

the mixed liquor from the reactor was recycled to the anaerobic tank. The second anoxic 

tank follows the first anoxic tank and receives internal nitrate recycle flow from the 

aeration tank to provide the major fraction of nitrate removal for the process.  

 

 
Figure 2.13 Flow diagram of the UCT process 

 
Figure 2.14 Flow diagram of the modified UCT process 

 

Randall (1984) recommended utilization of the UCT configuration as a high-rate 

BNR system for economical treatment of municipal wastewaters in the U.S.A. This 

concept was piloted by CH2M/HILL with consultation from Randall for the 



47 

 

 

Hampton Roads Sanitation District (HRSD), as a new design for replacement of their 

Lambert’ s Point wastewater treatment plant, which was providing only primary 

treatment (Daigger et al., 1987). The pilot study was very successful, and the process 

was patented as a public domain patent by CH2M/HILL and HRSD as the Virginia 

Initiative Project (VIP) process. The VIP process is similar to the A2 / O and UCT 

processes except for the methods used for recycle systems. In the VIP process, all the 

zones are staged consisting of at least two completely mixed cells in series. The 

return activated sludge is discharged to the inlet of the anoxic zone along with 

nitrified recycle from the aerobic zone. The mixed liquor from the anoxic zone is 

returned to the head end of the anaerobic zone. The VIP process is also designed as a 

high-rate system, operating with much shorter SRTs, which maximize biological 

phosphorus-removal efficiency. The combined SRT of the anaerobic and anoxic 

zones is generally 1.5 to 3 d, while the anaerobic and anoxic hydraulic retention time 

values are typically 60 to 90 min each. The aeration zone is designed for nitrification. 

 

Figure 2.15 Flow diagram of the VIP process. 

 

The process which originated from in Johannesburg, South Africa, is an 

alternative to the UCT process to minimizing electron acceptor input to the anaerobic 

zone for the removal of weak wastewater. The return activated sludge is directed to 

an anoxic zone to reduce the nitrate concentration before feeding to anaerobic zone. 

The nitrate is reduced by endogenous respiratory reactions and required detention 

time is dependent on the MLSS concentration, temperature and nitrate concentration 

of return sludge. In this process configuration, a higher MLSS concentration could be 



48 

 

 

maintained in the anaerobic zone as compared to the UCT process requiring 1h 

retention time.  

 

Figure 2.16 Flow diagram of the Johannesburg process. 

 

The sequencing batch reactor (SBR) is a modification of conventional continuous 

flow activated sludge sewage treatment systems and they could be easily modified 

for BNR providing anoxic or anaerobic periods within the standard cycles. Because 

the SBR process operates in a series of timed steps, reaction and settling can occur in 

the same tank, eliminating the need for a final clarifier. The SBR technology has the 

advantage of being very flexible in terms of matching react and settle times to the 

strength and treatment characteristics of a particular waste stream, both nitrogen and 

phosphorus removal are possible, process is easy to operate, mixed-liquor solids 

cannot be washed out by hydraulic surges and quiescent settling may produce lower 

effluent TSS concentration. The nitrate concentration should be minimized before 

settling and little amount of nitrate is available to compete with rbsCOD in the fill 

and following reaction period. Thus, anaerobic conditions occur in the fill and initial react 

period so that rbsCOD uptake and storage by PAOs can occur instead of rbsCOD by 

denitrifiers.  



 

 49

Table 2.6 Design parameters of EBPR processes (Metcalf & Eddy, 2003) 

Design Parameter/Process SRT, d MLSS, 
mg/L 

Anaerobic 
Zone (h) 

Anoxic Zone 
(h) 

Aerobic 
Zone (h) RAS, % of Influent Internal Recycle, % of 

Influent 

A/O 2-5 3000-4000 0.5-1.5 - 1-3 25-100 - 

A2/O 5-25 3000-4000 0.5-1.5 0.5-1 4-8 25-100 100-400 

UCT 10-25 3000-4000 1-2 2-4 4-12 80-100 200-400 (anoxic) 
 100-300 (aerobic) 

VIP 5-10 2000-4000 1-2 1-2 4-6 80-100 100-200 (anoxic)  
100-300 (aerobic) 

    1-3 4-12   

Bardenpho (five-stage) 10-20 3000-4000 0.5-1.5 (1st stage)  
2-4 

(1st stage) 
0.5-1 50-100 200-400 

    (2nd stage) (2nd stage)   

PhoStrip 5-20 1000-3000 8-12 - 4-10 50-100 10-20 

SBR 20-40 3000-4000 1.5-3 1-3 2-4 - - 



 

50 

3. CHAPTER THREE                                                                          

MATERIALS AND METHODS 

 

3.1 Full-scale experimental studies  

 

3.1.1 EBPR configuration of the WWTP 

 

The WWTP, in which these investigations were carried out, was designed to treat 

an average daily flow rate of 7 m3/s. Under wet weather conditions, the plant is 

capable to treat 12 m3/s. Wastewater first comes to pre-treatment units which consist 

of fine screens, aerated grit chambers and circular primary sedimentation tanks. 

Following the grit removal process, wastewater is distributed equally to three 

treatment lines. On each of these treatment lines, wastewater is settled in primary 

clarifiers and then introduced to anaerobic tank. In the anaerobic tank, settled 

wastewater comes into contact with microorganisms carried by the return sludge line 

as shown in Figure 3.1. Actual design value of HRTa is 1.1 hours for the average 

flow rate. During the monitoring period return sludge flow rate was 76% of inflow. 

HRTa was calculated using following equation; 

 

⎟
⎠
⎞⎜

⎝
⎛

Σ= Q
VHRT anaerobic

a  (3.1)

 
Where,  HRTa is hydraulic retention time in the anaerobic 

tank, hours 

  Vanaerobic is total volume of anaerobic tank, m3 

ΣQ = Influent flow (m3/h) + Return sludge flow (m3/h) 

 

After this anaerobic contact period, the wastewater is exposed to anoxic and aerobic 

conditions in the oxidation ditches for combined removal of carbon (C), nitrogen (N) and 

phosphorus (P). Oxidation ditches were designed for having 49% anoxic and 51% aerobic 

volume. Nitrate is recycled from aerobic zone to anoxic zone with an internal recycle for 

denitrification. The internal recirculation ratio is 400% of inflow. 



 

 51

 

 
Figure 3.1 EBPR process configuration of the WWTP 

Table 3.1 Monitored parameters for establishing mass-balance equations  

Influent 

(Before PS) 

Influent of 

Anaerobic Tank 

Effluent of 

Anaerobic Tank 

Anoxic 

Zone 

Aerobic 

Zone 
Effluent Recycle Stream 

COD, mg/L 

TN, mg/L 

TP, mg/L 

PO4-P 

Flow, m3/s 

COD, mg/L 

sCOD, mg/L 

rbsCOD, mg/L 

TN, mg/L 

TP, mg/L 

PO4-P, mg/L 

sCOD, mg/L 

PO4-P, mg/L 

MLVSS, mg/L 

sCOD, mg/L 

NO3-N, mg/L 

PO4-P, mg/L 

MLVSS, mg/L 

Internal flow, 

m3/s 

sCOD, mg/L 

NO3-N, mg/L 

PO4-P, mg/L 

MLVSS, mg/L 

COD, mg/L 

sCOD, mg/L 

rbsCOD, mg/L 

TN, mg/L 

NH4
+-N 

TP, mg/L 

PO4-P, mg/L 

sCOD, mg/L 

NO3-N, mg/L 

PO4-P, mg/L 

MLVSS, mg/L 

External (recycle) 

flow, m3/s 



52 

 

DO concentrations is adjusted to 0.2-0.5 in the anoxic and 2 mg/L in the aerobic zone 

by computer aided online measurement system. Biomass and effluent phases are 

separated in circular final clarifiers. Settled sludge is collected in a chamber from 

where it is returned to the anaerobic zone; waste sludge is transferred to the sludge 

handling facilities. 

 

3.1.2 Sampling methods 

 

Flow proportional 2-h composite samples were collected periodically. Average 

flow rate during the 2-h sampling period was used in calculations. Samples were 

diluted with distilled water according to the measurement range of cell test. As 

chemical characteristics of the samples (both wastewater and activated sludge) are 

very unstable, the period from sampling to analysis were kept as short as possible. 

Especially due to large WWTP sampling area, to obtain more accurate analysis 

results, soluble nutrient forms such as PO4-P, sCOD, NO3-N etc. were filtered 

immediately at the sampling points using both rough filter paper and single use 

syringe filter that has a pore size of 0,45 μm. (Sartorius® Minisart RC 25). Although 

chemical parameters including suspended materials such as COD, Total Phosphorus 

(TP), and Total Nitrogen (TN) are less sensitive to rapid changes, they were also 

analyzed immediately after sampling without filtration. These samples were digested 

using microwave digestion unit (Merck® MW 520) and its original digestion 

reagents. P content of activated sludge on MLVSS basis was determined by 

microwave digestion method after 1:10 dilution with distilled water according to  

Merck user’s manual.  

 

3.1.3 Analytical methods 

 

BOD5 measurements were performed by respirometric methods in which pressure 

difference were measured automatically by the aid of lithium hydroxide. Wastewater 

samples were prepared according to the DIN 38409-52 standard and nutrient level of 

the wastewater was adjusted by commercial BOD nutrient buffer pillows. 

Nitrification reactions were inhibited using N - cllythiarea solution (5 g L-1). 



53 

 

 

Temperature was kept constant during the 5-days incubation period at 20±0.1 ˚C by 

automatic control system.  

 

COD concentration between 150 – 1000 mg L-1 was determined according to the 

DIN 38409 – H41 – H44 standard. The method is based on reaction of oxidizable 

substances with sulphiric acid – potassium dichromate solution in the presence of 

silver sulphate as a catalyst. In this method chloride interference is eliminated by 

mercury sulphate. The green coloration of Cr3+ is then determined photometrically.   

 

COD concentration between 15 – 150 mg L-1 was determined according to the 

DIN 38409 – H41 – H44 standard. The principle of the method could be explained 

with reaction between oxidizable substances with sulphiric acid – potassium 

dichromate solution in the presence of silver sulphate as a catalyst. Chloride is 

masked by mercury sulphate. The reduction in the yellow coloration of Cr6+ is then 

determined photometrically.   

 

VFAs concentration was determined according to the DIN 38409-H16 standard. 

This method is based on reaction between fatty acids and diols in an acidic 

environment, resulting with formation of fatty acid esters. These compounds are 

reduced by iron (III) salts to form red colored complexes which could be measured 

photometrically.   

 

Total nitrogen concentration was determined according to the EN ISO 11905-1 

standard by photometric measurement. The principle of the measurement method 